G2 Leg Press Selectorized

Model #: G2S70P-US

Year 2006

Drawing #: GM10-A25A

Serial #: GM10

\Rev.: 1.2

Date: 4/12/2007

Grred

/

J




G2 Leg Press Parts List Rev 3.xlIs

REF # JHT Part # SAP PART # Description Q'ty | Unit
AB1 SZGM10FRM-G2 013482-2G2 Main Frame Set (Polarized Titanium), GM10-G2 1{SET
AC1 SP0802046AD 025384-AD Base Frame, Polarized Titanium 1{SET
AC2 SZGM10ATT-G2 013478-2G2 Seat Guide Rail, GM10-G2 1{SET
AD1 SZGM10FFR-G2 013480-2G2 Arm Frame Set (Polarized Titanium), GM10-G2 1{SET
AD2 SZGM10FLT-G2 013481-Z2G2 Linkage Tube Set (Polarized Titanium), GM10-G2 1{SET
AD3 SP0803074AA 025407-AA Foot Plate Frame, Polarized Titanium 1{SET
AD4 SP0803087AA 033134-B Arm Belt Fix Welding Set, Polarized Titanium 1{SET
AF2 SN0801002E 014781-E Pulley Set, Semi - Assy (GM10-AF4E) 3|SET
AF4 SN0801001H 014780-H Pulley Set Semi-Assy GM01-AF4H 4|SET
AG1 SP0817004AD 025493-AD Right Linkage Tube, Polarized Titanium 1{SET
AG2 SP0817005AD 025494-AD Left Linkage Tube, Polarized Titanium 1{SET
AK1 SZGM10TPL 013487-Z Top Weight Plate, GM10 1|SET
AK1 SP0804023AA 025416-AA Weight Plate Welding Set (Paint), Black [GM10] 1{SET
ALl SP0807001A 015771-A Weight Storage Horn Set 1{SET
AL2 SP0807002A 015772-A Incremental Adjustment Rod, Chromed 1{SET
AT1 SZGM10TWP-G2 013488-2G2 Seat Frame Kits (Polarized Titanium), GM10-G2 1{SET
AT2 See SZGM10HDB-G2 |See 013483-2G2 HANDLEBAR - LEFT 1|EA
AT3 See SZGM10HDB-G2 |See 013483-2G2 HANDLEBAR-RIGHT 1|EA

AT2 & AT3 |SZGM10HDB-G2 013483-2G2 Handlebar Set, GM10 1|SET
B14 MB0308001C 000542-C Weight Plate Support Foot Pad [Rubber] 1|PCS
B15 MB0304026E 000509-E 89mm Foot Pad, Rubber 2|PCS
B17 MZE0301014 004975-00 Brass Insert Nut, ALS7-8125-3.8 (0.5 - 3.8) 9|PCS
B18 MB0601010A 000791-A Bottle Holder, ABS GMO01 1|PCS
B19 MZE0104192 004535-AC Screw, Round Hex Socket, M8 x 1.25P x 30L Chromed 1{PCS
B20 MZE0111022AB 004703-AF Screw, Hex Socket, M8 x 1.25P x 20L (Chromed) 2|PCS
B23 MZE0301020A 020410-A Rivet, NLS7-580-5.7 4{SET
B28 MZE0104192 004535-AC Screw, Round Hex Socket, M8 x 1.25P x 30L Chromed 4|PCS
B33 MZE0106049AB 004601-AC Hex Bolt, M5x0.8Px15L 4{PCS
B42 MJ2828001F 008589-F Upper Cover Fixing Horn Plate, SPC (Black Zinc Plated) 2|PCS
B43 MZE0102010 004356-AD Oval Phillips Screw M4 x 0.7P x 12L 10|PCS
B44 MJ1925001D 008450-G Upper Cover Snug Plate, SPC: 1.5mm 4{PCS
B50 MZE0504018A 005181-A Washer, 5.3 x 10 x 0.6T(Bed) 6|PCS
B51 MZE0504017A 005180-A Outside Sawtooth Wshr, 4.3x8.0x0.5mm(Eleplte) 4|PCS
C17 MB0304027D 000510-D 76.2mm Foot Pad, Rubber 1{PCS
C18 MZE0111022AB 004703-AF Screw, Hex Socket, M8 x 1.25P x 20L (Chromed) 1|PCS
C20 MZE0112144 004786-00 Screw, Oval Hex Socket, M10 x 1.5P x 25L 10[PCS
c21 MZE0501027 005017-00 Washer, Spring, SW10 (10.2 x 18.4 x 2.5T) Chromed 26|PCS
C22 MZE0502173 005131-00 Washer, Flat, 10.5 x 18 x 2.0T 26|PCS
C24 MZE0204028 004943-00 Nut, Nylon, M10x1.5P Chromed 2|PCS
C24 MB06D3002B 001522-B Rubber Stopper 1|PCS
C25 MZE0902011 005365-00 Clamp Outer C Typel, S-20 2|PCS
C30 MZE0902011 005365-00 Clamp Outer C Typel, S-20 4|PCS
C31 MZEQ112207A 020305-A Oval Hex Socket Screw, M10 x 1.5P x 85L 2|PCS
C40 SEE AC1 See 025384-AD
C60 MJ2802013B 008523-B Washer, Arc, M10 x 28 x 10.5 SS41 10[PCS
C61 MZEQ104243A 004555-AB Screw, Round, Hex-Socket, M10 x 1.5P x 25L Chromed 30|PCS
D12 MJ4803018H 009283-H Swivel Arm Axle Center, 20 x 327L SCM4 2|PCS
D13 SW3809014G 017469-G Pedal Grip, 25 x 538.9L 1{PCS
D15 MJ4803070C 009307-C Belt Connecting Axle Center, SCM4, 20x65L 1|PCS
D29 MZE0902011 005365-00 Clamp Outer C Typel, S-20 2|PCS
D30 MB06D3002B 001522-B Clamp Outer C Typel, S-20 1|PCS
D31 MDO0501013 004081-00 Ball Bearing, 6204ZZ(BR6204ZZ) 12|PCS
D32 MJ4823032C 009363-C Swivel Axle Washer, SS41 4|PCS
D33 MZE0501028 005018-00 Washer, Spring SW12 12.2x21.5x3T Chromed 8|PCS
D34 MZE0502174 005132-00 Washer, Flat, 13 x 26 x 2.5T Chromed 8|PCS
D36 MD0504016 004118-00 Dry Bearing w/ Flange, LFF-2015 2|PCS
D37 MZE0202013 004918-00 Cover (High) Nut, M8 x 1.25P 1{PCS




G2 Leg Press Parts List Rev 3.xlIs

REF # JHT Part # SAP PART # Description Q'ty | Unit
D38 MZE0105050AB 004580-AB Plain Hex Socket Screw, M10 x 1.5P x 30L (Zinc Plating) 4|PCS
D39 MZE0104241AB 004553-AB Screw Round-Hex-Socket, M12 x 1.75P x 30L Chromed 10|PCS
D40 MJ4812013A 022394-B Welding Axle Center Sleeve, SS41 3[PCS
D42 MB0264002AA 018864-AA Axle Sleeve Cover, Rubber 4|PCS
F02 MD0615037A 035711-A Flat Belt, Mectrol 15/16" Kevlar 21.7|FT
FO03 MJ1924023D 008448-D Belt Fixing Plate, SPC (Electroplate) 2|PCS
Fo6 MEO0104152AE 004519-AE Screw;Round Hex Socket;M10x1.5Px80L Chromed 4|PCS
Fo7 MZE0104191AB 004534-AC Round Hex Socket Screw, M5 x 0.8P x 35L 4{PCS
F09 MZE0204028 004943-00 Nut, Nylon, M10x1.5P(Chromed) 7|PCS
F10 MZE0112207A 020305-A OVAL HEX SOCKET SCREW 3|PCS
F11 MZE0502091AB 005084-AB Washer, Flat, 5.3x10x1.0T(Zinc Plating) 12|PCS
F30 MJ4825012A 022400-A Spring Pin, 11 x 70L 2|PCS
F31 MZE0506002 005220-00 Wave Washer, 20.7 x 29.1 x 0.3T 2|PCS
F33 MZE0501026 005016-00 Washer, Spring, SW5 [5.1 x 9.3 x 1.3T] EA
F60 MZE0204029 004944-00 Nylon Nut [M5 x 0.8P] 4{PCS
Jo1 MB1005004BA 001766-DA Head Pad, Black 1|PCS
Jo2 MB1002035BA 001752-BA Back Pad, Black 1|PCS
Jo3 MB1001069BA 001729-BA Seat Pad, Black 1|PCS
K03 ML0251008D 009644-F Weight Stack Selector Shaft, GM10 1|PCS
K05 MJ3906001D 009219-D Belt Connecting Axle, SS41 (Black Zinc Plating) 1{PCS
K06 SR0815003AA 015943-AA Weight Plate Set, 15 Lbs 25(SET
K07 MBO06C9001A 001513-A Shock Absorb Rubber Plate 2|PCS
K09 MJ4808008C 009327-C Guide Rail, 19x1620L (Chromed) 2|PCS
K10 SN1104003B 014794-B Adjustable Pin Weight Stack w/Yellow Knob 1{PCS
K11 MBO06C7002B 001510-B Guide Rail Fixing Rubber Plate 2|PCS
K13 MZE0903010 005377-00 Clamp E-Shaped Ring 4{PCS
K14 MDO0504014 004116-00 Dry Bearing (Bushing), GSM-2023-25 38[PCS
K15 MZE0902018 005367-00 C Clip External, S-30 2|PCS
K16 MJ4825001 009365-00 Spring Pin, 10 x 70L 1|PCS
K17 MZE0112024AE 004720-AE Screw, Oval Hex Socket, M8 x 1.25P x 20L, Chromed 1|PCS
K18 MZE0502020AB 005040-AB Washer, Flat, 8.5 x 19.0 x 1.5T 3|PCS
K20 MBO06C6002E 001508-E Long Guide Rubber Plate, POM [GMO01,14] 2|PCS
K25 MF0811001A 005847-A Elastic Rope, GM Series 1|PCS

not shown [SM3810030A 024595-A Hardware Kit 1|SET
not shown [SZGMO1FTN-1 013414-21 Belt Fixer Set-1 1|SET
not shown |MH0204211A 006858-A Assembly Manual, MX-S70 1|PCS
not shown |MF0810001A 005846-A Part Case, GM Series (Package) 1{PCS
not shown |MBOG6E1001A 001542-A Painting Bottle 1{PCS
not shown |MF0825001A 005853-A Lubricant, GM 1L
LO7 SP0830002AA 015806-AA Increment Weight Plate (5 Lbs), Black Wrinkle Paint 2|SET
L08 MBO06D3001E 001521-E Incremental Rubber 2|PCS
L09 MZE0112024AE 004720-AE Screw, Oval Hex Socket, M8 x 1.25P x 20L, Chromed 10|PCS
L10 MZE0502172 005130-00 Washer, Flat, 8.4 x 15.5 x 1.6T (Chromed) 8|PCS
L11 MZE0501024 005015-00 Washer, Spring, SW8.2x13.5x2.0T 2|PCS
L13 MZE0501005 005003-00 Washer, Spring, SW5 5.1 x 9.3 x 1.3T 4{PCS
L14 MZE0112001AC 004708-AD Oval Hex Socket Screw, M8x0.8Px16L 4{PCS
Qo1 MB0250002EB 000431-EB Weight Stack Shield 2006 Logo Acyrlic 1|PCS
Q02 SZGMO01UCV-G2-2 013420-2G2-2 Upper Cover 2006 Model 2|SET
Q03 MBO06C8001C 001512-C Pulley Cover, ABS 8|PCS
Q04 MBO0678002A 001401-A 76.2 End Cover, ABS 3|PCS
Q05 MB06C7001D 001509-D Cover Fixing Rubber Plate 4|PCS
Qo6 MB06D4001C 001526-D Cover Bolt, M8 x 1.25P x 40L 4{PCS
Qo8 MBO0678003A 001402-A 50 End Cover, ABS 1|PCS
Q09 MBO0674007B 001381-B Rubber Foot Pad 1|PCS
TO4 SEE AT1 See 013488-2G2
T13 SZGM10STR 013485-Z Seat Pulley Kits, GM10 3|SET
T14 SW3805006D 017467-D SLEEVE, SEAT, 20X58.5 3|EA




G2 Leg Press Parts List Rev 3.xlIs

REF # JHT Part # SAP PART # Description Q'ty | Unit
T15 MJ3908002B 009226-B Seat Roller Fixing Cap, SS41 6|PCS
T16 SZGM10TNR 013486-Z Pulley Kits, GM10 3|SET
T16 MB0628003C 001171-C Pressing Wheel, POM 3|PCS
T17 MJ4803016C 009281-C Idler Fixing Axle Center, SCM21 2|PCS
T18 MJ4803017D 009282-D Idler Adjustable Axle Center, SCM4 1{PCS
T22 MZE0104202 004539-00 Round Hex Socket Screw, M8 x 1.25P x 25L Chromed 1|PCS
T23 MZE0204028 004943-00 Nut, Nylon, M10x1.5P(Chromed) 1{PCS
T24 MZE0902006 005361-00 C Clip External, S-15 2|PCS
T25 MB0409019B 000727-B Grip Foam, ID 25.4 x 110L 2|PCS
T26 MD0501007 004077-00 Ball Bearing, 600427 6|PCS
T27 MD0504019 004120-00 Dry Bearing, LFB-1512 6|PCS
T28 SP0818004AA 015798-AD Seat Adjustable Base (Paint), GM10-T82 1{SET
T29 MZE0112241 039101-00 Oval Hex Socket Screw, M10 x 1.5P x 105L 3|PCS
T30 MZE0106044 004599-00 Hex Bolt, M10 x 1.5P x 20L 2|PCS
T31 MZE0112168 004797-AD Oval Hex Socket Screw, M10 x 1.5P x 70L 1{PCS
T33 MJ4827001E 009371-E 25 Grip End Cover, Aluminum 6061 2|PCS
T34 MZE0114060A 004855-AC Settle Bolt, M6 x 1.0P x 4L 8|PCS
T36 MZE0501016 005009-00 Washer, Spring, SW8 (8.2 x 15.4 x 2T) Chromed 8|PCS
T39 SZGM10DTP-G2 013479-2G2 Detent Assembly for GM10 1{SET
T40 MZE0112164 004795-AC Oval Hex Socket Screw, M10 x 1.5P x 20L 2|PCS
T42 MJ4829003B 022405-B Seat Support Shaft, 20x76.2L, S45C 1{PCS
T43 MZE0204030 004945-00 Nut, Nylon [M12 x 1.75P] Chromed 3|PCS
T44 MJ4822006B 009356-B 25 Foam Stopper Ring, Aluminum 6061 2|PCS
V01 MG0287013A 006573-A Operation Instruction Decal, MX-S70 1|PCS
V02 MG0288010A 006616-A Seat Adjustable Decal 1{PCS
V03 MG0288002E 006611-E 15 Pounds Weight Plate Decal 1{SET
V04 MG0301004B 021602-B Weight Plate Decal 1{PCS
V05 MG0204084E 005984-G Upper Cover Aluminum Decal 2|PCS
V09 MG0301003B 006651-B 5 Pounds Weight Plate Decal 4|PCS




	G2 Leg Press Exploded Drawing Rev 2
	G2 Leg Press Parts List Rev 3
	G2 Leg Press Parts List


